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According to the results of the following tests: 9

EN 16139 testreport n. 337727- 1/2022
EN 16139 testreport n. 337727- 2/2022

Declaration of conformity

n°® 13238 / 2022
EN 1728  testreport n. 337727- 4/2022 @

EN 1728 testreport n. 337727- 5/2022

EN 1728  test report n. 337727- 6/2022 @
EN 1728  testreport n. 337727- 7/2022
EN 1728 testreport n. 337727- 8/2022
EN 1728  test report n. 337727- 9/2022
EN 1728 testreport n. 337727-10/2022
EN 1022  testreport n. 337727-11/2022

we hereby testify that

Kanvas S

of company
GABER S.R.L. - VIATONIOLO 26 - 31030 CASELLE DI ALTIVOLE (TV)ITALIA

complies with the strength, durability and safety requirements
of 1st level of EN 16139:2013+AC2013

This document is part of a PDF file digitally signed by Franco Bulian.

November 24th, 2022

Sample name is declared by the company who asked for the test. This report relates to the samples submitted for the test and no
others. Additions, deletions or alterations are not permitted.
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